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CVS - Clinical Workshop 3 — ANSWERS

CORONARY/ISCHAEMIC HEART
DISEASE

Learning Outcomes

By the end of this workshop you will be able to:
e Describe the therapeutic options for the treatment of:

o Stable angina
o Acute myocardial infarction (STEMI)

e Identify pharmaceutical care issues associated with the treatment of
individual patients with IHD

¢ |dentify the therapeutic and toxic monitoring parameters for the drug
used in the treatment of IHD

Pre-workshop tasks:

e In advance of this workshop please complete CASE 1.

Resources

- Screencasts: Coronary Heart Disease

- NICE Guidelines: Stable angina
(https://www.nice.org.uk/quidance/cg126 )

- NICE Guidelines: Acute Coronary Syndromes
(https://www.nice.org.uk/guidance/ng185 )

- BNF: Treatment summaries — Musculoskeletal system- NSAIDs —
Cardiovascular events



https://www.nice.org.uk/guidance/cg126
https://www.nice.org.uk/guidance/ng185

CASE 1 TO BE COMPLETED IN ADVANCE OF WORKSHOP

CASE 1 — Stable Angina

Mr HS, a 52 yr old South Asian man, presents to his GP with a history of chest tightness/pain on
several occasions whilst walking his dog. His symptoms resolved completely on each occasion
following a period of rest. He initially assumed it was ‘indigestion’ but on each occasion was
unrelated to food or alcohol intake. He has hypertension, is slightly overweight (BMI 26), smokes 10
cigarettes/day (recently cut down from 20/day) and now ‘exercises’ by taking the dog for a walk each
day (wife had previously done this but GP had advised increased exercise when he was diagnhosed

with HT). His brother had an AMI aged 62 yrs and his mother has Type Il DM.
His current regular drug therapy is:

Indapamide 2.5mg om
Celecoxib 100mg bd prn (for recent knee pain)

Diagnosis: Stable angina

1. What are Mr HS’s risk factors for CHD?

Male

HT

Overweight

Family history of IHD (& DM)
Smoking

South Asian ethnicity

2. What is celecoxib and what are the problems associated with its use in Mr HS?

Cyclo-oxygenase-2 inhibitor (NSAID) — indicated for pain & inflammation
in OA and RA

Increased cardiovascular risk associated with use of COX-2 inhibitors + diclofenac (also some
recent data indicating may also be a risk with other non-selective NSAIDs, although appears
some worse than others — Naproxen/low dose ibuprofen (max 400mg tds — risk increases if
use 2.4g daily) appear safest with short duration)

CSM advises with IHD should be switched to alternative therapy where at all possible
Also issue with ALL NSAIDs is risk of fluid retention and increased BP so avoid if possible.

Check if still has knee pain and advise try paracetamol and review pain control




3. Comment on the appropriateness of Mr HS’s current therapy for his HT

NICE/BHS 2019 guidelines advise ACEI (or ARB) as <55yrs but no need to change unless
problems

Check efficacy (target <140/90) and toxicity

4. What drug therapy would be appropriate for Mr HS’s angina?

- PRN S/L GTN - for treatment of acute angina attacks
- B- blocker /Calcium channel blocker — joint first line for stable angina (NICE guidance) — either
drug can be used first, then add on as a second agent if required

- If angina not controlled by B- blocker /Calcium channel blocker (or combination of both) add in
any of following:

Nitrate (long acting)/ivabradine/ ranolazine /nicorandil (2016 MHRA guidance — consider
nicorandil after all others due to risk of ulceration)

- + secondary prevention — aspirin + statin (atorvastatin 80mg)

NB: When starting either - blocker /Calcium channel blocker for angina, these will also lower bp,
so stop Mr HS’s indapamide to prevent polypharmacy

Mr HS’s GP prescribes the following for his angina:

Propranolol 40mg tds
GTN tabs s/l prn

5. Comment on the appropriateness of Mr HS’s therapy for his stable angina, what problems
may occur and what changes would you recommend to help improve adherence?

B- blocker tends to be 1% line choice over CCB unless C/I

No evidence than one is better than the other although drug characteristics/side-effect
profile may affect choice:

Propranolol cheap but likely to have more S/E’s & TDS regime will not improve adherence

Advise use cardioselective (N.B. these are still not cardiospecific) (eg Atenolol, bisoprolol,
metoprolol) to avoid problems with 2 receptor blockade (bronchospasm))

(Not relevant to this patient but cardioselective 3- blocker also less likely to mask symptoms of
hypo in diabetic patient)

Also use of water soluble - blocker (eg atenolol) rather than lipid soluble (eg propranolol) is
less likely to cause CNS S/E’s (eg sleep disturbance, nightmares)




[Oxprenolol, pindolol, acebutolol, celiprolol - Intrinsic sympathomimetic activity — partial
agonist stimulate as well as block adrenergic receptors — less likely to cause bradycardia &
cold extremities]

Advise change to alternative - blocker E.g. Atenolol 100mg od

6. What are the counselling points for his recommended drug treatment?

Atenolol 100mg od:

Name, strength, frequency, indication, S/E’s (bradycardia, dizziness, cold extremities, sleep
disturbances, fatigue, impotence etc) — use PIL & emphasise less likely with atenolol vs
propranolol

DO NOT STOP ABRUPTLY — may ppt angina due to rebound receptor hypersensitivity

GTN s/l: (most patients will receive s/l spray but occasionally get tablets)

Name & indication

Under the tongue when get chest pain (or when know going to get chest pain on exertion)

[If tablets => don’t swallow (inactive)]

Sit down (may cause dizziness and rest helps chest pain)

May cause headache [if tablets can spit out or swallow when chest pain gone to prevent this]
but explain caused by opening up of blood vessels in head and goes quickly

If chest pain not relieved after 5 mins taken another, if no improvement after further 5 min take
a 3" BUT must contact GP/ambulance as well

Spray — expiry usually about 2 years but remind patient to check

Tablets have 8-week expiry once opened (write date on bottle when opened)

Keep with you at all times, keep spare, can be bought OTC in pharmacy

One month later, Mr HS is still suffering intermittent chest pain and his GP refers him to the local
hospital to see a consultant cardiologist in the outpatient clinic. The consultant prescribes him:

Isosorbide mononitrate 10mg bd

This controls his chest pain for a while, but then he begins to get increasing chest pain on
exertion



7. What is the likely cause of his treatment not working and what can be done to improve its

efficacy? What are the counselling points for ISMN?

Nitrate tolerance — nitrates interact with sulphydryl groups in vascular tissue (to cause release
of nitric oxide to cause vasodilatation) — continued use depletes the sulphydryl groups resulting
in tolerance, but restoration will occur within hours of interruption in nitrate use
Need 4-8 hr “nitrate free period” in every 24hrs:
Plan for when least likely to get chest pain

- BD dosing — 2" dose ideally no later than 2-4pm (or definitely no later than 6pm)

- MR preparations- have only 15-20 hr action (i.e. in-built nitrate-free period)

- Patches — remove overnight
Because of need for “nitrate-free” period => nitrates do not provide full 24-hour control of
angina => therefore nitrates only appropriate for “add-on” use to other antianginals and not
appropriate for monotherapy
Counselling:
Nome, strength, frequency, regime (re: tolerance avoidance), indication
Side-effects: throbbing headache (particularly in first few days — patients often refuse to

continue taking but if can be encouraged to persevere & use prn paracetamol, usually stops
after a few days), flushing, dizziness, tachycardia




CASE 2 — STEMI (ST-elevated Myocardial Infarction)

For case 2, Mr HL, you have been provided with the following documents:
- Drug chart (pages 7-12)
- Medical notes (pages 13-20)

“End-of-bed” TPR chart (page 21)

His blood test results on admission are as follows:

Norfolk and Norwich University Hospital | Consultant/GP: Dr T Wright PATIENT

NHS Trust LOCATION
PATHOLOGY

DEPARTMENT Cardiac Ward
Patient Name: Mr HL NHS No: 987654332

Hosp no: 123456 Sex: Age: 55 Yr Pathology
Patient Address:

Lab Episode No: 8904 Date/Time Collection: Today

Address for Report:
70Y

Norfolk & Norwich University Hospital Colney Lane Norwich NORF NR4

Trop I Total Bilirubin ALP AST
BIOCHEMISTRY chol
Collection LAB No 6,356* 6.8* 18 61 39
Today 8904 <0.4 (3-20) (20-100) (5-40)
ng/ml mmol/L pmol/1 IU/1 IU/1
ALT GGT PT Hb WBC
26 41 12 15.2 10.3
(5-30) (5-45) (10-15) (14-18) (4-11)
IU/1 IU/1 secs g/dl x 10°/1
Na K Urea Creatinine eGFR
138 4.7 5.8 122
(134- (3.6- (1.7-7.1) (55-125) >90
145) 5.0) mmol/L pmol/L ml/min/m?2
mmol/L mmol/L




Norfolk and Norwich University Hospitals (N2 |
I KHS Fousdaton Trum E
~ Inpatient Prescription Chart |

_ Helght (aml | Swioce Area jm) . 4| Foaptel Mo
- T | Dareof Bies

fsion oL Ward! Consultant(s) -

T | Addn
| cARDRC | wWRIENT |
B | Use Label
“Oral Medication in Surgical Pro Op Patients.
Potients who are “nil-by-mouth”, awaiting surgery MUST | : __Allergies & Sensitivities eyl
receive their vsuval oral medication {except oral If mone, stote *Nore". Record sowce of information e.g. "patest”, *noles” ek
hypoglycaemics) unless the prescription has b_clcn cancelhd
[E5 Non-administration of Drugs - i Nicox
Use the oppropriate code on the administration record and record
detailed recsen (6.0, 9108 to obtoin medication) en the notice boord Latex Allergy ] Yes No

1 Nil By Meouth 3 Madicol itruction
2 Off Werd & No IV canula in sifv D/- tient_ [} Medicol Notes [:I GP [Jor [ Nurse [ Phormacist
3 Vomiting/Nausea 7 Contraindicoted Sgead Date )
4 Refused 8 Drug not available ) 157

Thromboprophylaxis Risk Assessment

Complete for ALL ADULT PATIENTS, exchiding OBSTETRIC patients
REASSESS within 24 HOURS of Admission ond whenever the clinical situation chcngm (swe STEP SIX bulow)

 ONE:  CLASSIFICATION OF PATIENT ~ Tick the relevant box SRR L U ST )
Surgicol Potient 0 Madicel Potient : not ambulant O Medkal Patient : ambulant /E’
L below) Thromboprophylaxis not indicated. Risk assessment
Assess for thrombosis and bleeding risk (complete all steps below tomplﬂo. tick box 4b and “ﬂ" dmissions asses '
mo- ASSESMOMOOSISI!SK!AC‘IOIS Yick ofl boxes that opply «HMINOMM*MW - Shs dhea )
Significortly reckeced mobility for 3 days or more LI | Active concer o concer treatment Ll
Hip ¢ knae replocement B | Age > 60 years éﬁ?""
Hip frocure Dehydration
Total anoesthetic pls wrgical time >90 minutes L] | Known thrombophilia cl
Surgery invoiving peivis or lower fimb with fotal ensesthetic plus O | Medical morbidity [heart failure; respiratory disease; infection; O
wrgical time >60 minutes | inflommatory conditions; metobalic, diabetic/endacrine erfsis)
Aaste wrgicol admission with infl y or Intra-obdoming! (] | Obesity [B# >30 kg/m%) .|
condition On HRT or cestrogen containing contraceptive 0
Criticol Care admission [ | Personcl history or first degree relotive with PE or DVT m
Plaster cost immobllisation of lower limb [J | Reduced mobilty ) )
Voricose veins with phlebitis 4 (|
| Pregnancy or < & weeks post portum L]
mmge .w“mmmmwum mhdlhs-swapﬂfuﬁbmlmm.nﬁsk‘h:m i
N,,,,wg,,,' spinal surgery or eye sagery J Acute streke or history of introcranial hoemorrhoge
Orher procedure with high bleeding risk (0 | Aiready on anticoagulant [e.g. worfarin) theropy ]
Active bleeding from ony source,/mojor bleeding risk .g. peptic vicer ]
Blood pressure >230 systolic or >120 diastelic E
: fami . Thrombocytoperia [platelets < 75 x 10%/1) '
If patient has lumbar punciure, spinal/epidural anaesthesia or i /
opidural catheter planned or in situ and anticoagulation is m““;’x:::m:':‘;ﬂ*mlﬂvmd“ e.9- Haemophilia ond YWD %
indicated, refer to Trust guidolim‘l CA2031 for timing of Acquired bleeding disorder e.g liver disease INR>1.3 or vorices n
anticoagulation Heporin Allergy or Heporin Induced Thrombocylopenia (seek advice) (]

uuml.‘mmnmm.wa-mmﬂuﬂm"m“*ﬂ 8
ing Enoxcporin reduce srandord dose of 40 mg o 20 mg'ed if $GFR <30 mL /minute V.73 m™ © .

E Wany box Ticked In STEF TWO, comvider prescibing arvg thromboprophylaxiz according 1o Trust Guidelines

4a LMWH Thromboprophylaxis Recommended (1 | 4b LMWH Thromboprophylaxis Not Recommended A1
LMWH 1o be prescribed in ‘Thremboproohylaxis' section of drug chart]
Sorer FIVE: Ammmnmms-uwudmnﬁmmmmmmmm,
: Mwmkw«mam«:}hmmm 2 risk of rt ne, Periphecol
‘appRcarion, rocent thin groft, severs leg cedemS L O e e
Lk ek Stockings Recom: mmended L1251 Mﬂsmmemm

Admiuion Assessment Comphhd By: Name: A . Uc’” Sign:
] Reason if change in risk assessment outcome: Sigh:

Reason if dung\e":n risk assessment outcome: Signe
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Signature Record
" All Prescribers MUST complete the Signature Record (including signature cs used on the prescription chart)

LOCK CAPTALE s Sgnanre Dere mor._:;;:us; wona Sgrance
;w [ L & o @ . :
3 . L . ;
s &
7 8
. —_—
T -

MediCineS PO“CY Full policy available o the Trust intranet homepage via DTMM icon

Good Prescribing Practice

All medicines 16 be administered or applied to a patient must Be clearly written on the drug chort, ﬁ
No medicines should be given unless detoils are clear and con be 2aslly understond. >
All prescriptions must inclde: -

o The APPROVED NAME of the medicines, written in CAPITAL LETTERS e.g. FUROSEMIDE not LASIX®

The FORM AND/OR ROUTE of administraticn e.g. tablet, syrup, Injection; oral, subtutaneous

The DOSE must be IN EULL UNITS; e.g. 500 mg not 0.5 g or 250 microgroms not 0.25 mg. stote micrograms in full not meg

Where the dose is exprested in terms of units, the word “UNITS' must be written in full

The directions and fimes of administration. It & the prescriber’s responiibility 1o state times of administration vsing the 24 hour clock.

The EULL SIGNATURE and BLEEP NUMBER of the prescriber (initlals do not fulfil the legal requirement]. In the caze of conmultont stoff

Pl state telephone sxiend ber. The presariber wi be o qualified, UK registered Doctor.

Tha FULL DATE, inchuding yeor; e.g. 01/01/10 or 1% Jan 10

If & volume then the stoted dose must alzo include a strength e.g. Solbutomel 2mg/Sml; dose Sml/hour

If there remains any doubt about the legibility of a prescription or if it is not understood, the nurse or other healthcare practitioner has
@ responsibility NOT to administer or supply the drug, and mus! contact the prescriber concerned or another docter or a pharmacist.

® 8 8 =

For As Required Medication the preswription must alio state the following n oddition o the oboves
e The frequency of administration incuding definite dosing interval: and/or maximum dose
e  The ndication of the medicine e.g. *for headoche™

Alterations to the Prescription 1
Alterations to an exlsting prescription are NOT ollowsd. The prescription must be re-written If alteratiors to any port are required.

Discontinuation of Prescriptions ' 0

o When o mediation i no lenger required, the presariber should cancel the prescription by drawing o thick ine beside the last entry,
which should be signed ond dated; in addition, o single obligue line should be wored throwgh the drug name

o The prescriber must sign and date of the end of the administration record next to e thidk line.

¢  The concelling of o prescription must Be unambiguous In its intent but must NOT rotelly absosre the record.

Allergies

s Abergles must be written and signed (by nitials) clearly In the box provided on the front of the prescription chorl,

e Allergies must state the name of the medidines in copital letters, the natwe of the allecgy (if known) and the source of the information.
e Whare no allergies/hypersensitivitios exlst "None Known® sheuld be entered and signed.

s if the ollergy sscticn is left blonk the praciitioner con refuse to odminister or dispeme any item from the preswcription

Dose to be omitted

If a dose Is to be cmitted, the prescriber must clearly annotate the medicaticn chart with o “X* in the relevont space in relotion 1o dote and
time on the record of administrotion section of the chart.
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Regular Prescriptions |
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As Required Prescriptions
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Pharmacy Use Only

Sources used (circle) roo./@G!u-/hmn/(‘prnm/wmnmno/hl‘n«Cam.JOim
As per chart (list numbers): coovuinainns
Complote ONLY for medication that has NOT alrecdy been charted OR if there are dose discreponcies.
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Medicines Reconciliation: Completed by: Ncmo‘g . Bleep No.L2JA2.. Duh", ?‘M

Medicines Management Pre-Admission: @4«: [ Other..ooceiimnmmmesmenanes
Compliance Aids Pre- Admission (cide as oppropeiote]

@HEMMJW/MIWWMIMMWWMMIM ............ R
Cammunity Pharmecy Detall: Nome .. Tels. C % TR T N—
Nursing / Residenticl Home: Neme . . Tekurusvssssmssrsssssessengernees Macication ot Nersing Home Yas / No

)

Plulmocy Communication Board:

[ Drug Chort re-write checked  NGM®....ooverienreniannans veeer Blo@p NO vccrarennns . Date......... (Pramedst]
[[] OSD Locker re-checked NOM@.1evrerensnnrannns verernees B00P NO ceviiiiiinss DAOLLL1ee.. (Pharmodst/Tedwidon)

Discharge Medicines
Patlents own medication ot home Yes / Ne NOME. . everrrrnsnssssssssssnns DOML L auinen

[ TTO Clinically Checked NOME. . eererrnreessesssessssssss BIOOP NO ceeere. Doteiiinnie. (Phermocdis]

{:IComplomAids{ml@mm;w;mumwm;&q-p-m/c«mmw/




oo oy e Norfolk and Norwich University Hospitals
for frome e love the mos NHS Foundation Trust
- et
Clinical Assessment ‘ uL n Label
M
T B &
Clerking Doctors Name: J\. v/ 2l
\ﬂ‘bl«l
s .
— e MIWC £
~ b ‘-MA&
— Ve FH
— pm
. et Coest  plic At
hie  whidl  akeia alk
makth \M = during Anlp the
while g by b "5 feat
pae 1{(0
Lot A tedlang »
9..4-—(»% & Em
dad |
rprac] Llep 2
MLetphace. N—Aa?
- Aol PQ¢~ 3/“,
WM{ .?\%
Single Record - Clinical Assessment , Version 2
_ UNH800C Page 1of 12 Date of Approval: June 2011

MHP 0T



14

Our Viglon

T every petient
W Care e want

T Sicns we bowe the ot

Norfolk and Norwich University Hospitals

NHS Foundation Trust

mily History

: Have you ever smoked? Yes (Ny”
(M smoked <100 in ietime = never smaokod]

more If make, on a single occasion in the kast year?

Alcohol: How often have you had 8 or more drinks if feale, or 8 or

¥ yos: 0 1 2 3 4
When did you stan? Less than Dally, or
When was your last cigarette? Never | "yl | Monihly | Weekly | oimost caily
How many cigarettes do/did you emoke a day st most? ~otal of 01 ndicales tow risk drnkers: -
Calculate maximum packs per year? Total of 54 Icicales Increasing or highes riek drnkers: | ooTT:
Recreational Drugs: Cwerall Total of 2 or above & SASQ positive:

Consent for Alcohol team 1o contact:
Single Record - Clinical Assessment Version 2

Page 2 of 12

Date of Approval: June 2011
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Norfolk and Norwich University Hospitals
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. me HL

>h Label

Reconclle

Indication (if known) ' Dose | Frequency | o = °
« ML exZ Caee 5
Y
- kN~ L,ivw%:b’h?__szp
fe
77

On anticoagulant medication O On diabetic medication O On steroid / Immunosuppressant’s [

If on Warfarin / Clopidogrel see protocol for elective surgery

Allergies (see A+E front sheet)

Other: e BN " Latex: - yes/no ... .
Single Record - Clinical Assessment Version 2
Page 3of 12 Date of Approval: June 2011
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r;"':":".,m Norfolk and Norwich University Hospitals
o Bone we e the o0 NHS Foundation Trust
. e mu g IEL
. bel
M AL
s o e r Clin IcaIExanﬁnﬁﬁmiHS;'ﬁ 25
Temp °c BP 1%/, Pulse ?.Dl min RR
02 sat % ( Fio: ) %)
EWS GCS /15 AVPU Pain0 1 2 3 (circle) AMT /10
BMI = Height = Weight =
548, q0 .o v,
VA% i
r
L, JA
4
%)
AMT GCS Eye opening 1. none 2. 1o pain 3. to speech
1. 3ge 6. monarch 4, spontanaously
2. dob 7. WW1 Verbal 1. none 2.incomprehansibie
3. year B20-1 sounds 3. inappropriate words
4 time 9. two people recognition 4. confused 5 ornentated
5. place 10. recall address Motor ;.mz,mmnbplh
Pain score 4 withdrawal 5. localises pain
0 - no pain. 1 - mild. 2 - moderate. 3 - sovere 6._obeys commands
AVPU: A= Alert V = Verbal P = Pain U = Unconscious Circle best response
Responds Responds to voice | Responds to pain__No response to any stimulus
Single Record - Clinical Assessment Version 2
. Page 4 of 12 Date of Approval: June 2011
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3"':"°"mw Norfolk and Norwich University Hospitals
um:‘::::’bm NHS Foundation Trust
LU
: abel
mﬂ, HL,
L .

Investigations Ordered & Results

Investigations ordered (tick)

FBC [ | u+e | LeT [ | Troponin [ | Coag O
D-dimer 3 | calciym O lexr [ | ecHO [ |GpandSave [J
Glucose O | Amylase [ | Paracetamol [ | Salicylate O | X-match O
Blood Culture  [] | ECG O | vitalograph O O O
Results:
[
Differential Diagnosis & Interim Management Plan by Junior Doctor
by Posi STem
| S ey

Name h k)?jr{. Signature @1/- Grade 573. vazna Time
Single Record A Version 2

- Clinleal Assessment Page 6 of 12 . Date of Appraval: June 2011
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&ﬁw Norfolk and Norwich University Hospitals
for these we lowe e mast NHS Foundation Trust
pulll““
. fm( Ui Label

Maxe pee A
10:\O -
Occuedish  Aalne 0
fa&sw U’A -y clob 'l.w«.‘
LY O balgen -
LYY le Mo £
B»L) [
Gwd Akt
\\'8___'( u-'\d’\ c_,'(
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1. For each of the drugs that is prescribed for Mr HL, complete the following tables to
detail the indication and the therapeutic and toxic monitoring parameters:

Drug: Aspirin | Indication: 2° prevention of Ml
Monitoring parameters
Therapeutic Toxic
|CV events Signs of bleeding, Hb, S/E:Gl
Drug: Clopidogrel | Indication: 2° prevention of Ml
Monitoring parameters
Therapeutic Toxic
|CV events Signs of bleeding, Hb, S/E:Gl
Drug: Bisoprolol | Indication: 2° prevention of Ml
Monitoring parameters
Therapeutic Toxic
lCV events BP, pulse, awareness of hypoglycaemia
Drug: Metformin | Indication: Type 2 DM
Monitoring parameters
Therapeutic Toxic
BG, HbAlc RF, S/E e.g. Gl
Drug: Ramipril Indication: 2° prevention of Ml (+

prevention of diabetic nephropathy)

Monitoring parameters

Therapeutic Toxic
LCV events, (BP-target<140/90), (RF) BP, RF, K+, dry cough
Drug: GTN | Indication: Ischaemic chest pain
Monitoring parameters
Therapeutic Toxic
Chest pain, usage Bp, pulse, flushing/dizziness
Drug: Diamorphine Indication: Severe chest pain on
admission
Monitoring parameters
Therapeutic Toxic
Control of pain RR, S/E: N&V
Drug: Metoclopramide | Indication: N&V from diamorphine
Monitoring parameters
Therapeutic Toxic
Control of N&V RF, S/Es e.g. EPSE
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2. ldentify any actual and potential pharmaceutical care issues for your patient. Document
the issue(s) and the action(s) in the following tables.
Where you recommend the patient to start on any NEW medication, please also
complete details of the monitoring parameters for the new drug, otherwise leave it blank.

(the workshop template contains a standard number of boxes — this does NOT give any
indication to the number of issues to be identified — could be more, could be less!!)

Issue Action required
Bisoprolol not been given Check pulse on TPR chart (pulse dropped
to 40 bpm) — potentially reduce dose to
1.25mg od. (Long term aim to titrate up to
evidence based dose of 10mg od with rate
control down towards 60bpm)

Monitoring parameters

Therapeutic Toxic
Issue Action required
Metformin frequency states od, but Confirm as part of drug history with patient
administration times bd and ask Dr to amend Rx

Monitoring parameters

Therapeutic Toxic
Issue Action required
Metformin being omitted Ensure restarted once renal function
checked to be OK post PPCI (usually
48hrs)”

Monitoring parameters
Therapeutic Toxic

* Metformin C/I in recent myocardial infarction (due to risk of lactic acidosis increased by hypoxia) but can be
used once patient stable.

Use of iodine-containing X-ray contrast media (as used in angio) is contraindicated in a patient on Metformin
due to risk of renal impairment. Need to stop metformin 48hrs before angio (obviously not possible with PPCI)
and only restart when confirmed renal function is normal (48hrs) (see SPC for metformin accessed at
www.medicines.org.uk/emc )
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Issue

Action required

Optimisation of Type 2 DM management

Consider addition of SGLT2I e.g.
dapagliflozin 10mg od) to optimised
metformin prescription as per NICE
guidelines for Type 2 DM)

Monitoring parameters

Therapeutic

Toxic

Issue

Action required

Ramipril frequency not prescribed clearly

Confirm with Dr and ask to clarify
prescription (usually od at night)
(betablockers in morning and ACEIs to help
prevent hypotension)

Monitoring parameters

Therapeutic

Toxic

Issue

Action required

Need to up-titrate dose of ramipril - EBM
trial dose of ramipril is 10mg daily

Need to ask Dr to titrate dose up after
checking patient’s Bp and RF

Monitoring parameters

Therapeutic

Toxic

Issue

Action required

Need for atorvastatin (one of five drugs
recommended by NICE for secondary
prevention of Ml)

Request Dr to prescribe atorvastatin 80mg
on

Monitoring parameters

Therapeutic

Toxic

LCV events, Lipid profile

LFTs, myopathy/muscle pain, creatine
kinase (CK)
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Issue Action required
Need for gastric protection (now on DAPT | Ask Dr to prescribe regular lansoprazole
and PMH GORD) — previously on prn 15mg od
lansoprazole

Monitoring parameters

Therapeutic Toxic
G.l. symptom control, lack of Gl bleed S/E: e.qg. diarrhoea, low sodium
Issue Action required
Lack of pain control for OA — previously on | Request Dr to prescribe alternative e.g.
meloxicam which is associated with paracetamol/co-codamol or
increased risk of thrombotic events naproxen/ibuprofen (max 1.2g daily) if
needs to continue NSAID

Monitoring parameters
Therapeutic Toxic
Pain control Paracetamol/co-codamol: LFTS, S/E: e.g.
constipation
NSAIDs: g.i., bleed, RF, bp

Issue Action required
Lifestyle counselling Counsel on diet (low Na*, low fat, 5/day),
exercise (30mins/day/min 5days/wk),
alcohol, (smoking cessation — not relevant
for this patient) **
Monitoring parameters
Therapeutic Toxic

** Most cardiac units off a follow-up rehabilitation service for Ml patients after they have been discharged
(potential pharmacist involvement)

Issue Action required

Counselling and education on drugs All new drugs — counsel on indication, dose,
frequency & side-effects
(give examples of DETAILS FOR
INDIVIDUAL DRUGS e.g DAPT for 12
months + risk of bleeding, atorvastatin and
muscle pain etc)

Monitoring parameters
Therapeutic Toxic
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